
CATALOG OF
REPLACEMENT 
PARTS

 A  p r o d u c t  o f  H O B A R T  7 0 1  S .  R I D G E  A V E N U E  T R O Y ,  O H I O  4 5 3 7 4 - 0 0 0 1

HL400 LEGACY MIXER
HL400 ML-134348
HL400C ML-134359

FORM 43137 (June 2007)



- 2 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007) © HOBART



- 3 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

Table Of Contents

5 CONTROL PANEL
7 ELECTRICAL COMPONENTS
9 BASE AND PEDESTAL
10 ATTACHMENT HUB
11 TRANSMISSION CASE AND MOTOR
13 TRANSMISSION
15 PLANETARY
17 BOWL SUPPORT
19 BOWL AND BOWL GUARD
20 AGITATORS AND ACCESSORIES



- 4 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

CONTROL PANEL

9

5

4

6

12-13

19

15

16

17

20

21-22

23

1

2

7

8

3

11

14

10

18

PL-58467



- 5 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

  CONTROL PANEL

ILLUS. PART NO. NAME OF PART AMT.
PL-58467

 1 NS-038-13 Lock Nut 10-24 (ML-134359) ..................................................................................................... 3
 2 00-916759 Latch (ML-134359) .................................................................................................................... 1
 3 SC-128-69 Mach. Screw 10-24 x 3/8 Tx. Button Hd. (ML-134359) ............................................................... 3
 4 SC-128-69 Mach. Screw 10-24 x 3/8 Tx. Button Hd. (ML-134359) ............................................................... 3
 5 NS-038-13 Lock Nut 10-24 (ML-134359) ..................................................................................................... 3
 6 00-916760 Cover – Security (ML-134359) ................................................................................................... 1
 7 00-874338 Fastener – Self Retaining .......................................................................................................... 4
 8 00-916594 Potentiometer Assy. ................................................................................................................... 1
 9 00-916613 Seal – Control Panel .................................................................................................................. 1
 10 00-916622 Panel – Control .......................................................................................................................... 1
 11 SC-128-40 Mach. Screw 8-32 x 21/4 Phil. Oval Hd. (SST) (ML-134359) ...................................................... 2
 12 00-916575 Overlay – Standard .................................................................................................................... 1
 13 00-916528 Overlay – Recipe ....................................................................................................................... 1
 14 WS-031-55 Washer ....................................................................................................................................... 1
 15 00-874809 Knob .......................................................................................................................................... 2
 16 00-916592 Switch – Sealed Dome (Stop) .................................................................................................... 1
 17 00-916593 Switch – Sealed Dome (Start) ................................................................................................... 1
 18 00-916958-00002 Guard – Switch .......................................................................................................................... 1
 19 SC-128-39 Mach. Screw 8-32 x 11/2 Phil. Oval Hd. (SST) (ML-134348) ...................................................... 2
 20 00-916923 Switch Assy. – Selector .............................................................................................................. 1
 21 00-916611 PCB Assy. (Standard) ................................................................................................................ 1
 22 00-916491 PCB Assy. (Recipe Timer).......................................................................................................... 1
 23 SD-039-23 Self-Tapping Screw 6-32 x 1/4 Hex Hd. Type RL ......................................................................... 5
  00-916566-00001 Harness – Switch ....................................................................................................................... 1



- 6 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

ELECTRICAL COMPONENTS

20
19

18

16

14

13

17

15

12

1-2-3

5

6

7

8

11

9-10

4

PL-58468



- 7 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

 ELECTRICAL COMPONENTS

ILLUS. PART NO. NAME OF PART AMT.
PL-58468

 1 00-916526-00001 Controller (200/230 V., 50/60 Hz., 1 Ph.) ................................................................................... 1
 2 00-916527-00001 Controller (200/230 V., 50/60 Hz., 3 Ph.) ................................................................................... 1
 3 00-916527-00002 Controller (380/480 V., 50/60 Hz., 3 Ph.) ................................................................................... 1
 4 NS-009-12 Nut 8-32 Hex .............................................................................................................................. 4
 5 NS-038-04 Lock Nut 1/4-20 ...........................................................................................................................4
 6 00-916871 Plate – Controller Mounting ....................................................................................................... 1
 7 NS-038-04 Lock Nut 1/4-20 ...........................................................................................................................4
 8 SC-018-34 Mach. Screw 8-32 x 1/2 Phil. Pan Hd. ......................................................................................... 4
 9 SC-053-46 Mach. Screw 1/4-20 x 3/4 Slotted Truss Hd. (SST) (ML-134348) ................................................. 7
 10 SC-128-74 Mach. Screw 1/4-20 x 5/8 Tx. Button Hd. (SST) (ML-134359) ..................................................... 7
 11 00-916772-00002 Cover – Back & Studs (200/230 V., 50/60 Hz., 1 Ph.) ............................................................... 1
 12 00-557188 Foam – Tape .............................................................................................................................AR
 13 SC-018-34 Mach. Screw 8-32 x 1/2 Phil. Pan Hd. ......................................................................................... 5
 14 00-065890-00090 Terminal ..................................................................................................................................... 1
 15 NS-009-12 Nut 8-32 Hex .............................................................................................................................. 1
 16 00-916269 Block – Terminal......................................................................................................................... 1
 17 NS-009-12 Nut 8-32 Hex .............................................................................................................................. 2
 18 00-087714-042-5 Relay (2-Pole, 30 Amp.) ............................................................................................................. 1
 19 WS-023-48 Washer ....................................................................................................................................... 2
 20 NS-009-12 Nut 8-32 Hex .............................................................................................................................. 2
  00-874833-00002 Cord & Plug Assy. ...................................................................................................................... 1
  FE-026-34 Strain Relief – Electrical ............................................................................................................. 1
  00-916769 Harness – Main .......................................................................................................................... 1



- 8 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

5253

5455

56

57

50

51

49

48

47

46

45

30

33

29

35

36

38

37

28

27

26

25

24

23

22

21

40

41

39

43

44

34

32

31

20

19

18

17

16

14

13

15

12

11

10

9

8

7

2

1

3

4

5-6

PL-58476

42

BASE AND PEDESTAL



- 9 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

 BASE AND PEDESTAL

ILLUS. PART NO. NAME OF PART AMT.
PL-58476

 1 00-916452 Strap – Front Cover Mounting ................................................................................................... 1
 2 SC-089-19 Cap Screw 5/16-18 x 13/8 Hex Socket Hd. ................................................................................... 2
 3 00-874512-00003 Seal – Top Cover ....................................................................................................................... 1
 4 00-916440 Cover – Top................................................................................................................................ 1
 5 SC-120-29 Mach. Screw 1/4-20 x 1 Phil. Oval Hd. (ML-134348) .................................................................. 2
 6 SC-128-64 Mach. Screw 1/4-20 x 1 Tx. Flat Hd. (SST) (ML-134359) ........................................................... 2
 7 SC-089-01 Cap Screw 1/4-20 x 1/2 Hex Socket Hd. ....................................................................................... 2
 8 00-916454 Strap – Rear Cover Mounting .................................................................................................... 1
 9 00-916535-00001 Seal – Top Cover ....................................................................................................................... 1
 10 FE-021-13 Bushing – Split Electric .............................................................................................................. 1
 11 SC-089-01 Cap Screw 1/4-20 x 1/2 Hex Socket Hd. ....................................................................................... 4
 12 WS-003-19 Washer ....................................................................................................................................... 4
 13 SD-019-23 Self-Tapping Screw 10-16 x 3/8 Phil. Pan Hd. Type B ................................................................ 1
 14 00-078752-00009 Clamp – Cable ........................................................................................................................... 1
 15 00-916813 Plate – Electric Connection ........................................................................................................ 1
 16 FE-021-13 Bushing – Split Electric .............................................................................................................. 1
 17 SC-118-09 Cap Screw 3/8-16 x 11/4 Hex Hd. ................................................................................................. 6
 18 WL-004-06 Lockwasher 3/8 Helical................................................................................................................ 6
 19 00-916815 Plate – Wire Routing .................................................................................................................. 1
 20 00-271340 Bar – Reinforcing ....................................................................................................................... 6
 21 00-916467 Arm – Bowl Lift ........................................................................................................................... 1
 22 WS-008-47 Washer ....................................................................................................................................... 1
 23 00-916442 Block – Bowl Lift Bearing ........................................................................................................... 1
 24 WL-003-38 Lockwasher 1/4 Helical................................................................................................................ 3
 25 NS-013-02 Nut 1/4-20 Hex ............................................................................................................................ 3
 26 WS-020-01 Washer (SST) ............................................................................................................................ 1
 27 00-271343 Grommet – Handle .................................................................................................................... 1
 28 00-916482 Handle – Bowl Lift ...................................................................................................................... 1
 29 00-916463 Spring – Bowl Lift ....................................................................................................................... 2
 30 NS-031-39 Stop Nut 1/2-20 ...........................................................................................................................1
 31 WS-008-47 Washer ....................................................................................................................................... 1
 32 00-070104 Spring – Bowl Lift ....................................................................................................................... 1
 33 00-070131 Washer – Cup Bowl Lift ............................................................................................................. 1
 34 00-916469 Bracket – Bowl Lift Support ....................................................................................................... 1
 35 SC-040-14 Cap Screw 5/16-18 x 3/4 Hex Socket Hd. ..................................................................................... 4
 36 WL-003-38 Lockwasher 1/4 Helical................................................................................................................ 2
 37 NS-013-02 Nut 1/4-20 Hex ............................................................................................................................ 2
 38 00-916449 Hook – Bowl Lift Spring ............................................................................................................. 1
 39 RP-002-26 Pin – Roll ................................................................................................................................... 1
 40 PC-006-13 Cotter Pin ................................................................................................................................... 1
 41 00-916468 Rod – Bowl Lift ........................................................................................................................... 1
 42 PB-005-30 Plug – Button ............................................................................................................................. 1
 43 RP-002-10 Pin – Roll ................................................................................................................................... 1
 44 WS-008-47 Washer ....................................................................................................................................... 1
 45 00-916364-00004 Column ...................................................................................................................................... 1
 46 00-916508 Lug – Threaded Column ............................................................................................................ 4
 47 00-916213-00004 Base ........................................................................................................................................... 1
 48 00-916309 Pad – Rear ................................................................................................................................. 2
 49 SC-110-36 Cap Screw 3/8-16 x 1 Hex Hd. .................................................................................................... 2
 50 00-916549 Screen – Air Floor ...................................................................................................................... 1
 51 WS-018-24 Washer ....................................................................................................................................... 4
 52 SC-097-53 Cap Screw 3/8-16 x 21/4 Hex Hd. ................................................................................................. 4
 53 SC-110-36 Cap Screw 3/8-16 x 1 Hex Hd. .................................................................................................... 1
 54 00-916308 Pad – Front (RH) ....................................................................................................................... 1
 55 SC-110-36 Cap Screw 3/8-16 x 1 Hex Hd. .................................................................................................... 1
 56 00-916307 Pad – Front (LH) ........................................................................................................................ 1
 57 00-916387 Wrapper – Transmission ............................................................................................................ 1
  00-916546 Kit – Pad Corrosion Protection .................................................................................................. 1
  00-916353 Kit – Foot Pad ............................................................................................................................ 1



- 10 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

 ATTACHMENT HUB

ILLUS. PART NO. NAME OF PART AMT.
PL-58469

 1 00-114824-00001 Plug – Attachment ...................................................................................................................... 1
 2 SC-079-04 Mach. Screw 8-32 x 3/4 Phil. Oval Hd. (SST) (ML-134348) ........................................................ 4
 3 SC-128-85 Mach. Screw 8-32 x 3/4 Tx. Flat Hd. (SST) (ML-134359) ........................................................... 4
 4 00-873973-00002 Panel – Front ............................................................................................................................. 1
 5 00-875813 Seal – Front Cover ..................................................................................................................... 1
 6 SC-040-09 Cap Screw 1/4-20 x 11/4 Hex Socket Hd. ..................................................................................... 4
 7 00-916384-00002 Hub – Attachment ...................................................................................................................... 1
 8 OR-001-09 O-Ring ....................................................................................................................................... 1
 9 00-916733 Seal – Attachment Hub .............................................................................................................. 1
 10 BN-005-11 Bearing – Needle ....................................................................................................................... 2
 11 00-061920-00009 Washer ....................................................................................................................................... 1
 12 BB-013-03 Bearing – Ball ............................................................................................................................ 1
 13 00-916601 Gear – Drive Attachment (Incls. Item 14) ................................................................................... 1
 14 PL-003-17 Plug – Expansion ....................................................................................................................... 1
 15 00-874925-00005 Seal – Neopreme ....................................................................................................................... 1
 16 00-108197-00001 Screw – Thumb .......................................................................................................................... 1

16

1

2-3

4

5

6

7-8

9

10

11

13

14

12

PL-58469

15



- 11 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

 TRANSMISSION CASE AND MOTOR

ILLUS. PART NO. NAME OF PART AMT.
PL-58470

 1 SC-040-15 Cap Screw 5/16-18 x 11/4 Hex Socket Hd ..................................................................................... 6
 2 SC-018-62 Mach. Screw 10-24 x 3/8 Phil. Pan Hd ........................................................................................ 1
 3 00-078752-00003 Clamp – Cable ........................................................................................................................... 1
 4 00-916324-00002 Cover – Top................................................................................................................................ 1
 5 00-916447 Motor .......................................................................................................................................... 1
 6 00-087711-00352 Switch – Reed ............................................................................................................................ 1
 7 00-916533 Holder – Reed Switch ................................................................................................................ 1
 8 00-012430-00069 Key 3/16 x 3/16 x 139/64 .................................................................................................................... 1
 9 NS-032-23 Lock Nut 7/16-20 Special ............................................................................................................. 1
 10 WS-021-08 Washer ....................................................................................................................................... 1
 11 00-916338 Worm – Motor ............................................................................................................................ 1
 12 00-916388 Defl ector – Grease (LH) ............................................................................................................. 1
 13 00-916445 Bushing – Motor ......................................................................................................................... 1
 14 00-916326-00004 Transmission .............................................................................................................................. 1
 15 00-011800-00187 Dowel ......................................................................................................................................... 2

5

6

4

14

3

2

1

7

12

13

11

10

9

8

15

PL-58470



- 12 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

16 15

13

11

12

10

9

8

7

6

5

4

21

28

27

25

24

26

21

23

20

19

18

17

22

14

3

PL-58471

TRANSMISSION



- 13 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

 TRANSMISSION

ILLUS. PART NO. NAME OF PART AMT.
PL-58471

 1 SC-089-01 Cap Screw 1/4-20 x 1/2 Hex Socket Hd. ....................................................................................... 4
 2 NS-034-06 Lock Nut 31/32-32 ......................................................................................................................... 1
 3 WL-012-06 Lockwasher – Bearing ............................................................................................................... 1
 4 00-916439 Retainer – Planetary .................................................................................................................. 1
 5 BB-017-39 Bearing – Ball ............................................................................................................................ 1
 6 00-064871 Plug – Friction ............................................................................................................................ 1
 7 00-916356 Spacer – Upper Planetary ......................................................................................................... 1
 8 00-271234-00002 Gear – Planetary Shaft Bevel .................................................................................................... 1
 9 00-916342 Shaft – Planetary ....................................................................................................................... 1
 10 00-012430-00143 Key ............................................................................................................................................. 1
 11 00-916341 Gear – Helical (51T) .................................................................................................................. 1
 12 00-067500-00070 O-Ring ....................................................................................................................................... 1
 13 BB-015-36 Bearing – Ball ............................................................................................................................ 1
 14 00-271341 Seal – Planetary ........................................................................................................................ 1
 15 00-012430-00173 Key ............................................................................................................................................. 1
 16 00-437599 Seal – Hub ................................................................................................................................. 1
 17 SL-005-04 Spring – Loading ........................................................................................................................ 1
 18 BB-020-06 Bearing – Ball ............................................................................................................................ 1
 19 00-916340 Shaft – Worm Gear .................................................................................................................... 1
 20 00-012430-00138 Key ............................................................................................................................................. 1
 21 00-916339 Gear – Worm ............................................................................................................................. 1
 22 00-916358 Spacer – Upper Input Shaft ....................................................................................................... 1
 23 00-916357 Spacer – Input Shaft .................................................................................................................. 1
 24 BB-021-21 Bearing – Ball ............................................................................................................................ 1
 25 00-916438 Retainer – Wormwheel .............................................................................................................. 1
 26 SC-089-02 Cap Screw 1/4-20 x 3/4 Hex Socket Hd. ....................................................................................... 4
 27 WL-012-04 Lockwasher ................................................................................................................................ 1
 28 NS-034-04 Lock Nut 3/4-16 ...........................................................................................................................1



- 14 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

PLANETARY

22

21

20

19

18
16

17

15

14

13

12

4

2

1

5-6

7

9

10

11

3

8

PL-58472



- 15 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

 PLANETARY

ILLUS. PART NO. NAME OF PART AMT.
PL-58472

 1 00-916363 Flange – Dripcup ....................................................................................................................... 1
 2 00-916416-00002 Gear – Internal ........................................................................................................................... 1
 3 WL-003-48 Lockwasher 5/16 Helical .............................................................................................................. 6
 4 SC-089-19 Cap Screw 5/16-18 x 13/8 Hex Socket Hd. ................................................................................... 6
 5 SC-066-13 Mach. Screw 8-32 x 1/4 Phil. Truss Hd. (SST) (ML-134348) ....................................................... 3
 6 SC-128-73 Mach. Screw 8-32 x 1/4 Tx. Button Hd. (ML-134359) .................................................................. 3
 7 00-064871 Plug – Friction ............................................................................................................................ 1
 8 RR-012-26 Retaining Ring ........................................................................................................................... 1
 9 00-916444 Pinion – Planetary ...................................................................................................................... 1
 10 00-916455 Seal – Planetary Upper .............................................................................................................. 1
 11 BB-017-39 Bearing – Ball ............................................................................................................................ 2
 12 00-916436 Planetary .................................................................................................................................... 1
 13 00-874770 Spacer – Bowl Scraper .............................................................................................................. 2
 14 SC-053-46 Mach. Screw 1/4-20 x 3/4 Slotted Truss Hd. (SST) ....................................................................... 2
 15 00-070047-00001 Washer – Planetary ................................................................................................................... 1
 16 WL-006-27 Lockwasher 3/8 Helical ................................................................................................................ 1
 17 SC-062-58 Cap Screw 3/8-24 x 11/4 Hex Socket Hd. ..................................................................................... 1
 18 BB-017-26 Bearing – Ball ............................................................................................................................ 2
 19 00-439286 Seal – Planetary ........................................................................................................................ 1
 20 00-012430-00149 Key ............................................................................................................................................. 1
 21 00-916458 Shaft – Agitator .......................................................................................................................... 1
 22 00-070019 Pin – Agitator ............................................................................................................................. 1



- 16 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

BOWL SUPPORT

18

19

2021

16-17
23

24-25

26

27

28

1

2

3

5

6

4

8
9

10

11

12

13

14

15

PL-58474

7

22



- 17 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

 BOWL SUPPORT

ILLUS. PART NO. NAME OF PART AMT.
PL-58474

 1 00-916516 Pin – Bowl (LH) .......................................................................................................................... 1
 2 00-916497 Support – Bowl .......................................................................................................................... 1
 3 00-011800-00141 Dowel 1/16 x 13/16 ......................................................................................................................... 2
 4 00-916365-00001 Slideway – Bowl Lift (LH) ........................................................................................................... 1
 5 00-011800-00141 Dowel 1/16 x 13/16 ......................................................................................................................... 2
 6 00-916365-00002 Slideway – Bowl Lift (RH) .......................................................................................................... 1
 7 PB-004-96 Cap ............................................................................................................................................ 8
 8 SC-089-18 Cap Screw 5/16-18 x 11/4 Hex Socket Hd. .................................................................................... 8
 9 00-916501 Ramp ......................................................................................................................................... 1
 10 00-916502 Bushing – Split ........................................................................................................................... 1
 11 RR-012-30 Retaining Ring ........................................................................................................................... 1
 12 00-916488 Spring – Compression ............................................................................................................... 1
 13 00-916505 Pin – Bowl (RH) ......................................................................................................................... 1
 14 00-916550 Glide – Bowl Release ................................................................................................................ 1
 15 00-916506 Plate – Bowl Release ................................................................................................................. 1
 16 SC-093-23 Mach. Screw 10-24 x 3/8 Phil. Pan Hd. (SST) (ML-134348) ....................................................... 3
 17 SC-128-69 Mach. Screw 10-24 x 3/8 Tx. Button Hd. (SST) (ML-134359) ..................................................... 3
 18 SC-047-74 Set Screw 8-32 x 1/4 Hdls. Hex Hd. Cup Pt. ............................................................................... 1
 19 00-916552 Shaft – Bowl Pin Handle (ML-134348) ...................................................................................... 1
 20 00-875356 Handle – Lift Lever (Microban) (ML-134348) ............................................................................. 1
 21 00-916503 Block – Bowl Handle (ML-134348) ............................................................................................ 1
 22 00-916504-00002 Handle – Security Bowl Release (ML-134359) .......................................................................... 1
 23 00-916470 Apron – Lower ........................................................................................................................... 1
 24 SC-093-23 Mach. Screw 10-24 x 3/8 Phil. Pan Hd. (SST) (ML-134348) ....................................................... 3
 25 SC-128-69 Mach. Screw 10-24 x 3/8 Tx. Button Hd. (SST) (ML-134359) ..................................................... 3
 26 SC-129-59 Set Screw 3/8-16 x 1 Slotted Hdls., Flat Pt. ................................................................................ 2
 27 SC-097-15 Cap Screw 1/4-20 x 13/8 Hex Hd. ................................................................................................. 2
 28 00-916515 Catch – Rear Bowl ..................................................................................................................... 1



- 18 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

BOWL AND BOWL GUARD

19-20-21

18

17

16

15

14

13

12

11
10

9

8
5

4

6

7

1

2

3

24

22-23

PL-58473



- 19 -

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

F-43137 (June 2007)

 BOWL AND BOWL GUARD

ILLUS. PART NO. NAME OF PART AMT.
PL-58473

 1 NS-048-96 Crown Nut 6-32 (SST) ............................................................................................................... 1
 2 00-916424-00002 Carrier – Wire Cage Bypass ...................................................................................................... 1
 3 SC-129-39 Mach. Screw 6-32 x 5/16 Slotted Oval Hd. (SST) ........................................................................ 1
 4 SC-129-39 Mach. Screw 6-32 x 5/16 Slotted Oval Hd. (SST) ........................................................................ 1
 5 00-916424-00001 Carrier – Wire Cage Standard ................................................................................................... 1
 6 SC-129-39 Mach. Screw 6-32 x 5/16 Slotted Oval Hd. (SST) ........................................................................ 1
 7 00-916424-00001 Carrier – Wire Cage Standard ................................................................................................... 1
 8 00-916610 Spacer – Splash Guard ............................................................................................................. 4
 9 00-916671 Rod – Splash Guard .................................................................................................................. 4
 10 WS-003-19 Washer ....................................................................................................................................... 8
 11 NS-013-02 Nut 1/4-20 Hex ............................................................................................................................ 4
 12 SD-034-19 Self-Tapping Screw 10-16 x 3/8 Phil. Truss Hd., Type AB ........................................................... 1
 13 00-087711-00352 Switch – Reed ............................................................................................................................ 1
 14 00-916407 Guard – Splash Back ................................................................................................................. 1
 15 00-874887 Holder – Upper Magnet ............................................................................................................. 1
 16 00-874875 Magnet – Disc ............................................................................................................................ 1
 17 00-874886 Holder – Lower Magnet ............................................................................................................. 1
 18 NS-048-96 Crown Nut 6-32 (SST) ............................................................................................................... 1
 19 00-916617 Bowl Assy. (20 Qt.)..................................................................................................................... 1
 20 00-916616 Bowl Assy. (30 Qt.)..................................................................................................................... 1
 21 00-916615 Bowl Assy. (40 Qt.)..................................................................................................................... 1
 22 00-916422-00001 Cage Assy. – Wire (ML-134348) ................................................................................................ 1
 23 00-916422-00002 Cage Assy. – Security (ML-134359) .......................................................................................... 1
 24 NS-048-96 Crown Nut 6-32 (SST) ............................................................................................................... 1



FORM 43137 JUNE 2007 PRINTED IN U.S.A.

HL400 SERIES LEGACY MIXER REPLACEMENT PARTS

 AGITATORS AND ACCESSORIES

ILLUS. PART NO. NAME OF PART AMT.
PL-58475

 1 00-916573 “C” Wire Whip (30 & 40 Qt.) (Packaged) ................................................................................... 1
 2 00-916598 “D” Wire Whip (20 Qt.) (Packaged) ............................................................................................ 1
 3 00-916520 “I” Wire Whip (30 & 40 Qt.) (Packaged) ..................................................................................... 1
 4 00-916421 “D”Wire Whip (30 & 40 Qt.) (Packaged) .................................................................................... 1
 5 00-916372 “B” Beater (30 & 40 Qt.) (Packaged) ......................................................................................... 1
 6 00-916582 “B” Flat Beater (20 Qt.) (Packaged) ........................................................................................... 1
 7 00-916827 “ED” Dough Arm (20 Qt.) (Packaged) ........................................................................................ 1
 8 00-916618-00001 “ED” Hook (30 & 40 Qt.) (Packaged) ......................................................................................... 1
 9 00-916618-00002 “ED” Hook (40 Qt.) (Packaged) (SST) (ML-134348) ................................................................. 1
 10 00-916839 Bowl Scraper (40 Qt.) (Packaged) ............................................................................................. 1
 11 00-916481 “P” Pastry Knife (30 & 40 Qt.) (Packaged) ................................................................................. 1
 12 00-916883 Bowl Truck Assy. ........................................................................................................................ 1
 13 00-438079 Splash Cover (20 Qt.) (Lexan) (Packaged) ............................................................................... 1
 14 00-438080 Splash Cover (30 Qt.) (Lexan) (Packaged) ............................................................................... 1
 15 00-916897 Splash Cover (40 Qt.) (Lexan) (Packaged) ............................................................................... 1
 16 00-875677 Splash Cover (20 Qt.) (Packaged) (SST) .................................................................................. 1
  00-438607 Chute – Ingredient (30 Qt.) (Packaged) ..................................................................................... 1
  00-916684 Chute – Ingredient (20 Qt.) (Packaged) ..................................................................................... 1
  00-439096 Chute – Ingredient (40 Qt.) (Packaged) ..................................................................................... 1

161513-1412

1 3 42

5 7-8-9 10 116

PL-58475


	CONTROL PANEL
	ELECTRICAL COMPONENTS
	BASE AND PEDESTAL
	ATTACHMENT HUB
	TRANSMISSION CASE AND MOTOR
	TRANSMISSION
	PLANETARY
	BOWL SUPPORT
	BOWL AND BOWL GUARD
	AGITATORS AND ACCESSORIES


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles false
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Gray Gamma 2.2)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket true
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams true
  /MaxSubsetPct 99
  /Optimize true
  /OPM 1
  /ParseDSCComments false
  /ParseDSCCommentsForDocInfo false
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo false
  /PreserveFlatness false
  /PreserveHalftoneInfo true
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts false
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 150
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 600
  /ColorImageDepth 8
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /FlateEncode
  /AutoFilterColorImages false
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 150
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 600
  /GrayImageDepth 8
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /FlateEncode
  /AutoFilterGrayImages false
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 2400
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.00000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects true
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /Description <<
    /ENU ([Based on '7.0 RRD_Hires'] Moore Wallace - RRD Job Options for High-Resolution PDFs)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /NoConversion
      /DestinationProfileName (sRGB IEC61966-2.1)
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements true
      /GenerateStructure false
      /IncludeBookmarks true
      /IncludeHyperlinks true
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
  /SyntheticBoldness 1.000000
>> setdistillerparams
<<
  /HWResolution [2540 2540]
  /PageSize [792.000 1224.000]
>> setpagedevice


